
ALTRAD BELLE MINIMIX 150 (UL)     1/01
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

1

17

62

18

19

21 #22

#23

#25
#26#86

#32

#27
#28

#29

#34

#35
#36

#37
#38

#28

404142

43
41

44
45

46

47

46
48

108

107

110

106

53

109

56a
60

78

79

29

59

58

63

67
65

74

66

17
66

73

17

68

72

69

70

71

64

#39

#85

#30 #264

92

87

89
88

90

2

12

13

14

15A

16

HONDA G100
B&S 3.5HP IC

99 97

16

95

96 98

97

HONDA GXH50

94

#100

12/00

#24

#55

#62

#31
#29

#28
#27

#23

#31

#101
#102

#103

#104
#105

#101

#102

#103
#104

#105

42

45

46

47

46
48

57

50

51

49

53

52

  M22B492224

42

115 97

16

112

96 114

97

ROBIN EH09DU

113

116

118

13

120

117

16

B & S VANGUARD

121

119

14

56b 54a
54b

111

111

11

11

, 3
6, 7

15B

73A

61

259
258

261 260

58

59

262

12

251248

HONDA GX120
11

13

121

250
255

250
254

253

16 257 256

258

#266

#265

20

#27

85
4/

10
15

1/
11

   
06

/1
5 

   
 M

in
im

ix
 1

50
 (U

L)
   

  P
ag

e 
1 

of
 2



           540 - 345 - 5090                 540 - 345 - 5091                 Sales@bellegroup.net
BELLE GROUP INC, Electric Road SW, Suite 360, Roanoke VA 24018, USA

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

A
LT

R
A

D
 B

el
le

 re
se

rv
es

 th
e 

rig
ht

 to
 a

lte
r d

et
ai

ls
 a

nd
 s

pe
ci

fi c
at

io
n 

w
ith

ou
t n

ot
ic

e

 ITEM PART 
 NUMBER(1) NUMBER(2) DESCRIPTION(3)

 1 900/32800 MOTOR KIT 115V 60HZ (UL)  
 - 900/36300 MOTOR CONVERSION KIT (HONDA)
 - 900/38200 MOTOR CONVERSION KIT
   (ROBIN PRE JULY ‘99)
 - 900/38300 MOTOR CONVERSION KIT
   (ROBIN POST JULY ‘99)
 2 CMS19  ENGINE - BRIGGS 3.5HP IC
 3 - SEE G100 CONVERSION KIT
 6 900/31000 ENGINE PULLEY KIT (BRIGGS)
 7 900/32600  ENGINE PULLEY KIT (HONDA G100)
 11 900/99927 BELT GUARD
 12 9/8003 BOLT (M8 X 35)
 13 7/10002 SCREW (10 X 3/8”)
 14 8/8001 NUT (M8)
 15A 900/33200  ENGINE DECK (HONDA G100) 
 15B 900/33300  ENGINE DECK (BRIGGS)
 16 800/21322 DECAL HOT PARTS
 17 7/5017 SCREW (5.5 X 25 PLASFAST)
 18 900/27403 BELT GUARD (UL)
 19 900/99907 BELT GUARD SEAL
 20 900/29900 MOTOR PULLEY KIT (  01/05)  
 20 900/37300 MOTOR PULLEY KIT (  02/05)
 21 8/8007 NUT (M8 LUG)
 22 70/0279 CAPACITOR 90uF
 23 900/99908 SWITCH HOUSING SEAL
 24 900/27404 CAP SWITCH COVER (UL)
 25 900/27401 MOTOR HOUSING (UL)
 26 900/27405 CABLE COVER INSERT (UL)
 27 900/32900 SWITCH ASSY (115V 60HZ) 
 28 7/5016 SCREW (5.5 X 16 PLASFAST)
 29 7/8037 SET SCREW (M8 X 20 FLANGED) 
 30 70/0182 ON/OFF SWITCH (UL)  
   ( SERIAL NO. M22B001630)
 31 4/8008 WASHER (5/16” X 1”)
 32 7/0009 SCREW (3.5 X 9.5 SELF-TAP)
 33 900/37300 MOTOR (115V 60HZ)
   ( SERIAL NO. M22B001630)
 34 7/0008 SCREW (3.9 X 19 SELF-TAP)
 35 901/99941 INNER COVER SHIELD (UL)
 36 901/99942 OUTER COVER SHIELD (UL)
 37 900/99909 SWITCH COVER SEAL
 38 900/27406 SWITCH COVER
 39 800/99902 DECAL THERMAL OVERLOAD SWITCH
 40 9/12005 BOLT (M12 X 70)
 41 4/1205 WASHER (M12) 
 42 MS12 FILLER BUNG
 43 7/8003 SET SCREW (M8 X 25 SQ FLOW)
 44 8/12002 NUT (M12)
 45 MS11 GEARBOX GASKET
 46 CMS10 BEARING (6006)
 47 MS09 DRUM SHAFT
 48 CMS11 OILSEAL (B407)
 49  106 GEARBOX ASSEMBLY  
   (  MX22141526)
  MS25 GEARBOX ASSEMBLY  
   (  M22B001629)
 50 900/24701 WORMSHAFT (  MX22141526)  
  MS21 WORMSHAFT (  M22B001629)
 51 PS013 BEARING (6004)
 52 CMS41 OILSEAL
 53 MS22 CIRCLIP
 54 900/31600 G/BOX PULLEY KIT (ELEC / GXH50)  
  900/30000  G/BOX PULLEY KIT (G100 / BRIGGS)  
   (  SERIAL NO. M22B000000)  
  CMS39 ASSEMBLY MINI PULLEY  
   ( SERIAL NO. M22B001629)
 55 900/26900 MOTOR (115V 60HZ)
   ( SERIAL NO. M22B000000)  
   ( SERIAL NO. M22B001629)  
 56 900/99926  BELT (ELEC / GXH50)  
  900/99915 BELT(G100 / BRIGGS)  
   (  SERIAL NO. M22B000000)  
  900/15400 BELT (V - A23)   
   ( SERIAL NO. M22B001629)
 57 MS08 GEARCASE
 58 900/11400 WHEEL RETAINER
 59 60/0286 WHEEL

 60 900/24800 MAINFRAME WA
 61 CMS12 DRUM WA
 62 900/99924 SWITCH NVR 115V - 60HZ  
   (  SERIAL NO. M22B001629) 
 63 9/8021 BOLT (M8 SPECIAL)
 64 800/21302 DECAL TOP COVER
 65 900/99914 TOP COVER (MINIMIX)
 66 900/99918 TOP COVER CLAMP
 67 900/31900 TOP COVER ASSEMBLY (UL)
 68 900/26600 STAND ADAPTOR WA
 69 3/1007 LINCH PIN
 70 900/17100 STAND LEG R/H WA (1 BOSS)
 71 900/17000 STAND LEG L/H WA (2 BOSS)
 72 900/14300 STAND ASSEMBLY (  JUNE ‘99)  
  900/26500 STAND ASSEMBLY (  JULY ‘99)
 73 900/25000 HANDLE WA (HONDA & BRIGGS)  
 73A 900/37800 HANDLE WA (ROBIN EH09DU)
 74 XS35 HANDLE GRIP
 78 900/99911 STAND CLIP
 79 7/8045 TAPTITE (M8 X 12 FLANGED)
 85 70/0186 THERMAL OVERLOAD SWITCH
 86 800/21270 DECAL MOTOR RATING (115V 60HZ)
 87 9/10005 BOLT (M10 X 45)
 88 900/99931 PLATE GEARBOX SUPPORT (  4/02)
 89 8/10009 NUT (M10)
 90 900/32300 KIT GEARBOX SUPPORT PLATE (  4/02) 
 92 1/0519 PAINT - 1 LITRE TIN (ORANGE)
 94 900/36400 ENGINE PULLEY KIT (HONDA GXH50)
 95 20/0031 ENGINE (HONDA GXH50)
 96 900/99935 BELT GUARD (HONDA GXH50 & ROBIN)
 97 7/6034 BOLT (M6 X 16)
 98 900/99934 PLATE BELT GUARD (HONDA GXH50)
 99 900/35300 ENGINE DECK (HONDA GXH50)
 100 900/29600 CABLE ASSY (US PLUG)
 101 70/0161 SWITCH RUBBER INSERT  
 102 70/0160 BUTTON SPRING   
 103 70/0157 BUTTON OFF (RED)  
 104 70/0156 BUTTON ON (GREEN)  
 105 70/0167 SWITCH INSERT   
 106 900/37600 GEARBOX ASSEMBLY (  M22B492225) 
 107 900/37601 WORMSHAFT (  M22B492225)  
 108 900/37602 GEARBOX CASE (  M22B492225)  
 109 5/0052 OIL SEAL (  M22B492225)  
 110 53/0032 BEARING (  M22B492225)  
 111  MS10 G’BOX BACKPLATE (  M22B492225) 
 112 20/0060 ENGINE - ROBIN EH09DU  
 113 900/38400 ENGINE PULLEY KIT - ROBIN  
 114 900/37900 PLATE BELT GUARD - ROBIN  
 115 900/38000 ENGINE DECK - ROBIN
 247 20/0080 ENGINE B & S VANGUARD
 248 900/40400 ENGINE DECK W.A.
 249 7/8008 SCREW (M8 X 16)
 250 4/8006 WASHER (M8)
 251 8/8008 NUT (M8)
 252 900/40600 ENGINE PULLEY KIT
 253 20/0038 ENGINE - HONDA GX120
 254 900/99944 PLATE GUARD
 255 9/0002 BOLT (5/16” X 5/8” UNF)
 256 900/99945 BOSS
 257 800/99743 EMERGENCY STOP DECAL
 258 21/0236 EXHAUST DEFLECTOR
 259 800/99952 DRUM DECAL
 260 800/99953 FRAME DECAL
 261 800/21322 DECAL HOT PARTS
 262 900/42200 WHEELS KIT
 263 800/21310 DECAL DANGER ZONE
 264 900/99947W MOTOR FAN - WHITE
 265 1/0005 CABLE TIE
 266 900/99903 CABLE TIE PAD

 ITEM PART 
 NUMBER(1) NUMBER(2) DESCRIPTION(3)

CAUTION: Parts with a # should only be fi tted by a qualifi ed electrician.

PRECAUCION: Las partes marcadas con # solo deben instalarse por 
un electricista capacitado.

ATTENTION: Les pieces marquees # doivent etre montees par un 
electricien qualifi e.


